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EN 12390-3:2009/AC:2011 (E)

1 Modification to Clause 6 "Test report"

Replace the existing Figure 2 with the following: "

2 Modification to Clause 9 "Precision”
Replace the existing Table 2 with the following: *
Table 2 — Precision data for measurements of the compressive strength of hardened concrete,

expressed as percentages of the mean of the three cylinder strengths whose differences are to
be compared with repeatability (r) or reproducibility (R)

Test method Repeatability conditions Reproducibility conditions
Sy r SR R
% % % %
cylinder
(160 mm diameter, 2,9 8,0 4.1 1,7
320 mm height)

NOTE 1 The precision data were determined in France as part of a Round Robin Test carried out in 1992. They
are based on the results obtained by 89 laboratories which had participated in the test.

NOTE 2 The concretes were made using CPA55 cement (CEMI), Seine river sand and 20 mm aggregate. The
average value was 38,87 MPa.

NOTE 3 The precision data only includes the procedure of testing for compressive strength.




